
March 31, 2023 

Mark Smith, Water Compliance Supervisor 
Ministry of the Environment and Climate Change 
3rd floor, 101 17th Street East 
Owen Sound, Ontario 
N4K 0A5 

RE: 2022 Annual Performance Report, Requirement for Wiarton Sewage Lagoon System under the 
following Environmental Compliance Approval ECA 6045-ARDJS7 

Dear Mr. Smith, 

The Ontario Clean Water Agency entered into an agreement with the Town of South Bruce Peninsula to operate 
and maintain the Wiarton Wastewater Treatment System.   

Please see attached for the 2022 Annual Performance Report for the Wiarton Sewage Lagoon System which 
covers the reporting period of January 1, 2022 to December 31, 2022.  This report was completed in 
accordance with the requirements set out in ECA 6045-ARDJS7. 

Should you require further clarification of information regarding this report, please feel free to contact me. 

Sincerely, 

Leo-Paul Frigault 
Senior Operations Manager  
Ontario Clean Water Agency 
Grey Bruce Hub 



 
 
 

 
 

 

 

 
 
 
 
 
 

WIARTON  
WASTEWATER TREATMENT PLANT 

 
 
 

 
 
 
 

 

 
ANNUAL PERFORMANCE REPORT 

 
 

 
For the period of 

JANUARY 1, 2022 TO DECEMBER 31, 2022 
 
 

 
 
 
 
 
 
 

Prepared by the Ontario Clean Water Agency 
For The Corporation of the Town of South Bruce Peninsula 



2022 Annual Performance Report 
Town of South Bruce Peninsula:  Wiarton Wastewater Treatment Plant 
ECA 6045-ARDJS7  

  Page 2 of 17 

 
Table of Contents 
1. System Description .............................................................................................................................. 3 

2. Monitoring Data .................................................................................................................................. 4 

2.1 Sampling Frequency ..................................................................................................................... 4 

2.2 Effluent Limits .............................................................................................................................. 5 

2.3 Comparison of Data to Limits/Design Values............................................................................... 6 

2.4 Effluent Objectives ....................................................................................................................... 8 

2.5 Comparison of Data to Effluent Objectives ................................................................................. 9 

2.6 Effluent Monitoring .................................................................................................................... 11 

2.7 Influent Monitoring .................................................................................................................... 11 

2.8 Additional Monitoring Parameters ............................................................................................ 12 

2.8.1 Flows ......................................................................................................................................... 12 

2.8.2 TKN ............................................................................................................................................ 13 

2.9 Success & Adequacy of the System ............................................................................................ 13 

3. Operating Challenges & Corrective Actions ...................................................................................... 13 

4. Major Maintenance & Emergency Repairs........................................................................................ 14 

5. Effluent Quality Assurance/Control Measures .................................................................................. 14 

6. Calibration & Maintenance ............................................................................................................... 14 

7. Sludge Generation and Handling ....................................................................................................... 15 

8. Septage Receiving Works .................................................................................................................. 15 

9. Community Complaints ..................................................................................................................... 15 

10. By-passes, Spills, Overflows and Abnormal Discharge Events ....................................................... 16 

11. Notice of Modifications ................................................................................................................. 17 
 
Appendices 
Appendix A: Performance Assessment Report 
Appendix B: Calibration Reports 
Appendix C: Community Complaints 
Appendix D: Effluent By-pass Reports 
Appendix E: Septage Laboratory Results  



2022 Annual Performance Report 
Town of South Bruce Peninsula:  Wiarton Wastewater Treatment Plant 
ECA 6045-ARDJS7  

  Page 3 of 17 

1. System Description 
The Wiarton Wastewater Treatment System began operating in its present configuration in 2016. The 
facility includes a three (3)-cell Moving Bed Bioreactor System (MBBR), a three (3)-cell (6ha.) waste 
stabilization lagoon system that is aerated and operated in series configuration, a Dynasand Filtration 
System and a UV disinfection System. 

The collection system serves the former Town of Wiarton. All raw sewage, including waste from the 
Wiarton Water Filtration Plant sewage pump station is collected at Sewage Pump Station no. 1 (SPS 
no.1) located at the intersection of George and Taylor Street. SPS no.1 is equipped with two (2) 60 hp 
1775 rpm sewage pumps located in a dry well each with a rated capacity of 103.0 L/s at a TDH of 29.0 
m (one duty, one standby) and a combined rated capacity of 130 L/s at a TDH of 39.0 m.  The dry well is 
equipped with a forcemain air relief and vacuum relief valve. The sewage is then pumped to Sewage 
Pump Station no.2 (SPS no.2) located at the intersection of Taylor and Elm Street. SPS no.2 is equipped 
with three (3) 90 hp sewage pumps located in a wet well each with a rated capacity of 116 L/s at a TDH 
of 30.5 m (one (1) duty, two (2) standby), and two pumps in parallel having a rated capacity of 164.81 
L/sec at a TDH of 36.68m (two (2) duty, one (1) standby). From there, the raw sewage is pumped to a 
three (3)-cell MBBR System and then flows to a three (3)-cell waste stabilization lagoon system which 
provides effluent polishing. Coagulant is injected at the MBBR effluent to provide precipitation of 
phosphorous in the lagoons. The discharge from lagoon cell #3 is continuous.  

The Septage Receiving Station has controlled access and a magnetic flow meter to record volumes of 
septage being received. The Septage Receiving Station discharges to the MBBR. 

Sodium Hypochlorite solution dosing is performed (before filtration and UV disinfection) for seasonal 
chlorination of lagoon effluent for control of algae growth between May and September of each year. 

Disinfection that utilizes the UV disinfection system is only required from May 15 to September 15 but 
is currently being operated year round. 

Discharge from the lagoon filter building is directed to Colpoy Bay through a 300 mm discharge pipe on 
Mary Street and Isaac Street (original). A 200mm backup effluent discharge pipe is located on Taylor 
Street. Both pipes intersect at the discharge pipe located at George and Tyson Streets.   

An overview of the Wiarton Wastewater Treatment System can be found in Table 1 and a summary of 
the monitoring program can be found in Table 2. 

Table 1.  Wiarton Wastewater Treatment System Overview 
Facility Name Wiarton Wastewater Treatment Plant 
Facility Type MBBR 3-cell, Aerated Lagoon3-cell, Sand Filtration, UV 

disinfection with pumping stations (3) 
Plant Classification II 
Works Number 110000819 
Rated Capacity 4,400 m³/day  
Number of Households 1,100 
Receiving Water Colpoy’s Bay (Georgian Bay) 
Environmental Compliance Approval ECA 6045-ARDJS7 Issued November 23, 2017 
Certificate of Approval 8-1028-99-006 (Air) 



2022 Annual Performance Report 
Town of South Bruce Peninsula:  Wiarton Wastewater Treatment Plant 
ECA 6045-ARDJS7  

  Page 4 of 17 

Table 2.  Monitoring Program for Wiarton WWTP 
Source Parameter Frequency Method 

Influent 
Flow (m³) Daily Flow Meter 
BOD5, TSS, TP, TKN Bi-Weekly External Analysis 

Effluent 

Flow (m³) Daily Flow Meter 
CBOD5, TSS, TKN, Total Ammonia Nitrogen (TAN), 
Total Phosphorus Bi-Weekly External Analysis 

E. Coli Bi-Weekly External Analysis 

pH, Temperature Bi-Weekly In-House & External 
Analysis 

Temperature Bi-Weekly In-House & External 
Analysis 

Un-ionized Ammonia (WSER) Quarterly External Analysis 

Septage 

Flow (m³) Daily Flow Meter 
BOD5, Total Suspended Solids, Total Phosphorous, 
Total Kjeldahl Nitrogen, Total Ammonia  Nitrogen 
(TAN), Chemical Oxygen Demand  
Organics: Acetone, Benzene, Ethylbenzene, 
Isopropyl alcohol, Methyl alcohol, Methylene 
Chloride, Methyl ethyl, ketone, Toluene, Xylene 

Monthly External Analysis 

Metals: Aluminum, Arsenic, Barium, Cadmium, 
Calcium, Chromium, Cobalt, Copper, Iron, Lead, 
Magnesium, Manganese, Mercury, Nickel, 
Potassium, Selenium, Silver, Sodium, Tin, Zinc 

Quarterly External Analysis 

MBBR DO, pH, Temperature, Ammonia* Daily Online analyzers 
BOD, TSS, Alkalinity, Total Phosphorous* Bi-Weekly External Analysis 

*Not required by ECA 6045-ARDJS7  
 
2. Monitoring Data 
ECA 6045-ARDJS7, Section 11.4 requires 
(a). a summary and interpretation of all Influent and Imported Sewage monitoring data, including 

sewage characteristics, flow rates and a comparison to the values used in the design of the Works; 
(b). a summary and interpretation of all Final Effluent monitoring data, including concentration, flow 

rates, loading and a comparison to the design objectives and compliance limits in this Approval, 
including an overview of the success and adequacy of the Works; 

 
2.1 Sampling Frequency 
Both raw sewage and effluent are sampled on a regular basis. The sampling types and frequencies are 
summarized in Table 3, 4 and 5. The sampling frequencies either meet or exceed the requirements set 
out in ECA 6045-ARDJS7. 
 
 
 



2022 Annual Performance Report 
Town of South Bruce Peninsula:  Wiarton Wastewater Treatment Plant 
ECA 6045-ARDJS7  

  Page 5 of 17 

Table 3.  Raw Sewage Monitoring – Sampling Frequencies as Required 
Parameter Sample Type Frequency 

BOD5 Grab Monthly 
Total Suspended Solids Grab Monthly 

Total Phosphorous Grab Monthly 
Total Kjeldahl Nitrogen Grab Monthly 

 
Table 4.  Effluent Sampling Monitoring – Sampling Frequencies as Required 

Parameters Sample Type Frequency 
CBOD5 8-hr Composite Bi-weekly 

Total Suspended Solids 8-hr Composite Bi-weekly 
Total Phosphorous 8-hr Composite Bi-weekly 

Total Ammonia  Nitrogen (TAN) 8-hr Composite Bi-weekly 
E. Coli Grab Bi-weekly 

pH Grab Bi-weekly 
Temperature Grab Bi-weekly 

 
Table 5.  Imported Sewage Monitoring – Sampling Frequencies as Required by Schedule D of ECA 6045-
ARDJS7 

Parameters Sample 
Type 

Frequency 

BOD5 Grab Monthly 
Total Suspended Solids Grab Monthly 
Total Phosphorous Grab Monthly 
Total Kjeldahl Nitrogen Grab Monthly 
Total Ammonia  Nitrogen (TAN) Grab Monthly 
Chemical Oxygen Demand Grab Monthly 
Organics: Acetone, Benzene, Ethylbenzene, Isopropyl alcohol, Methyl 
alcohol, Methylene chloride, Methyl ethyl, ketone, Toluene, Xylene 

Grab Monthly 

Metals: Aluminum, Arsenic, Barium, Cadmium, Calcium, Chromium, Cobalt, 
Copper, Iron, Lead, Magnesium, Manganese, Mercury, Nickel, Potassium, 
Selenium, Silver, Sodium, Tin, Zinc 

Grab Quarterly 

  
2.2 Effluent Limits  
The effluent limits that are to be met as per ECA 6045-ARDJS7 for the Wiarton Sewage Treatment 
Lagoon are found in Table 6.   
 
 
 
 
 
 



2022 Annual Performance Report 
Town of South Bruce Peninsula:  Wiarton Wastewater Treatment Plant 
ECA 6045-ARDJS7  

  Page 6 of 17 

Table 6.  Effluent Limits as per ECA 6045-ARDJS7. 